
1

Innovative Products
Worldwide



32

WASTE WATER Solutions – Worldwide

HUBER SE, headquartered in Berching, 
Germany, is globally active in the 
field of water, wastewater and sludge 
treatment. The family-owned company 
has been operating under the HUBER 
name since 1872 and the HUBER Group 
has now grown to over 1400 employees 
worldwide.

At our headquarters in Berching,  
more than 850 employees develop  
and manufacture products, manage 
projects and develop system solutions 
for municipalities and industries.  
They all work towards improvement  
of water quality.

HUBER supports its customers in around 
60 countries through subsidiaries, offices 
or representatives by providing know-
[...]
bioreactors

	▸ Especially for narrow channels  
and high throughputs

	▸ Very space-saving design

	▸ High separation efficiency

	▸ Perforation diameter ≥ 1 mm



1312

Mechanical wastewater treatment Mechanical wastewater treatment

HUBER Fine Screen ROTAMAT® Ro1

	▸ Screening, conveying, washing, 
dewatering and compaction  
in a single unit

	▸ With integrated screenings press

	▸ With integrated screenings washing 
(IRGA)

	▸ Positive screen cleaning with  
rotating rake

	▸ Sturdy, well-proven screen

	▸ Bar spacing ≥ 6 mm HUBER Fine Screen ROTAMAT® Ro1  
for channel or tank installation.

HUBER Rotary Drum Fine Screen 
ROTAMAT® Ro2 with up to 3 m screen 
basket diameter.

HUBER Perforated Plate Screen 
ROTAMAT® STAR

	▸ Removal of hair and fibres to  
protect downstream membrane 
filtration plants

	▸ Screenings removal, transport, 
washing, dewatering and compaction

	▸ Increased throughput capacity due to 
the increased surface area provided 
by the folded perforated plate

	▸ Very high separation efficiency

	▸ Folded perforated plate: 1 / 1.5 / 2 mmHUBER Perforated Plate Screen ROTAMAT® 
STAR for protecting downstream 
membrane filtration systems.

HUBER Micro Strainer ROTAMAT® Ro9 
– the low-cost screen for small flows.

HUBER Rotary Drum Fine Screen 
ROTAMAT® Ro2 / RPPS

	▸ Screenings removal, transport, 
washing, dewatering and compaction

	▸ With integrated screenings press

	▸ With integrated screenings washing 
(IRGA)

	▸ Rotating screen basket with wedge 
wire or perforated plate

	▸ Very high separation efficiency 

	▸ Bar spacing 0.5 ‒ 6 mm

	▸ Perforated plate 1.5 ‒ 6 mm

HUBER Micro Strainer ROTAMAT® Ro9

	▸ Screening, conveying, washing, 
dewatering and compaction  
in a single unit 

	▸ With integrated screenings press 

	▸ With integrated screenings washing 
(IRGA)

	▸ XL-version with longer screen basket 
and for higher flow and water level 
applications

	▸ Worldwide proven technology  
– for many years

	▸ Bar spacing 0.5 – 6 mm

	▸ Perforated plate 2 – 6 mm



1514

Mechanical wastewater treatment Mechanical wastewater treatment

HUBER Fine Screen STEP SCREEN® 
SSF

	▸ Efficient removal and lifting  
of screenings

	▸ High separation efficiency

	▸ Easy to retrofit into existing channels 
with no or minimal modification 
required.

	▸ Lifting of screenings from channel floor

	▸ Very high hydraulic throughput 
capacity

	▸ 3 or 6 mm spacing
HUBER Fine Screen STEP SCREEN® SSF  
– “the original”.

HUBER Fine Screen STEP SCREEN® SSV  
– the improved STEP SCREEN®.

HUBER Sludge Acceptance Plant 
ROTAMAT® Ro3

	▸ Mechanical cleaning of septic sludge 
with fine screen ROTAMAT® Ro1 

	▸ With integrated screenings press

	▸ With integrated screenings washing 
(IRGA)

	▸ Optional with integrated grit trap 
(compact version ROTAMAT® Ro3.3)

HUBER Sludge Acceptance Plant 
ROTAMAT® Ro3.3, well-proven in 
hundreds of installations worldwide.

Reliable faecal sludge acceptance system 
– the HUBER Sludge Acceptance Plant 
RotaShield®.

HUBER Fine Screen STEP SCREEN® 
SSV

	▸ For deep channels and high discharge

	▸ Space-saving installation with steep 
75° inclination

	▸ Lifting of screenings from channel floor

	▸ Very high hydraulic throughput 
capacity

	▸ 3 or 6 mm spacing

HUBER Sludge Acceptance Plant 
RotaShield®

	▸ Faecal sludge acceptance plant  
for high solids throughput even  
with problematic materials

	▸ Efficient coarse material removal 
through two-dimensional screening

	▸ Effective cleaning of the large 
screening surface through the  
use of a spray nozzle bar

	▸ Feeding possible by screw conveyor, 
via launder channel or pressure line

	▸ Completely encased unit



1716

Mechanical wastewater treatment Mechanical wastewater treatment

HUBER Screw Conveyor Ro8 / Ro8 T

	▸ Custom design and fabrication

	▸ With conveyor tube (Ro8) or trough 
(Ro8 T)

	▸ Completely encapsulated, odour-free 
plant

HUBER Screw Conveyor Ro8 / Ro8 T  
for all types of media to be conveyed 
and for any installation situation.

HUBER Drum Screen RoMesh® for fine 
and finest material removal.

HUBER Drum Screen LIQUID

	▸ Removal of hair and fibres to protect 
downstream membrane filtration 
plants

	▸ COD and BOD removal prior to river  
or sea outfall applications

	▸ Reduced load on the biological 
treatment system of sewage 
treatment plants without preliminary 
treatment

	▸ Removal of algae from surface waters

	▸ Available screen basket covers: wedge 
wire, perforated plate or mesh size 
0.2 ‒ 3 mm

HUBER Drum Screen LIQUID for high 
separation efficiency and screenings 
transport via gravity line.

The HUBER CarbonWin® system provides 
innovative fine screening and can 
therefore be used to replace primary 
settlement tanks.

HUBER Drum Screen RoMesh®

	▸ RoMesh® for fine, defined separation 
sizes

	▸ Removal of hair, fibres and suspended 
solids

	▸ Reduction of COD/BOD from river  
and sea outfalls

	▸ Further improved performance after 
precipitation and flocculation

	▸ Mesh 0.2 ‒ 1.0 mm  
Perforations 2 ‒ 6 mm

HUBER CarbonWin®

	▸ System for any application of carbon 
removal from raw sewage

	▸ Optimises the energy balance  
on sewage treatment plants

	▸ Change from aerobic to anaerobic 
sludge stabilisation

	▸ Eliminates the need for a primary 
settlement tank

	▸ Very high SS and COD reduction rates 
with fine screening technology

	▸ Low space requirements



1918

Screenings treatment Screenings treatment

The removed screenings contain 
household waste, faecal matter,  
toilet paper and mineral solids.  
The screenings volume depends  
on the separation size of the screen.

The solids content of municipal 
untreated screenings varies between 
5% and 20%, depending on the type 
of screen. Approximately 90% of the 
solids are volatile (organic). To reduce 
disposal costs and not to endanger the 
operating staff on sewage treatment 
plants through the formation of mould, 
screenings must be treated before they 
can be disposed of. The best method  
of screenings treatment is washing  
and compaction with a wash press. 
Faecal matter and other organic 
materials are removed and returned  
into the wastewater flow. 

The high load of organic carbon 
contained within the wash water has 
a positive impact on the C / N ratio of 
the entire wastewater flow to the STP. 

HUBER Wash Press WAP® SL

	▸ Screenings wash press with  
a turbulent wash water flow

	▸ High washout factor 

	▸ Quality factor of washed screenings:  
< 40 mg CSB  / g DR

	▸ Automatic wear detection

	▸ Ideal for launder channels

	▸ Up to 50 % solids content

	▸ Design version WAP® SL HP with 
automatically controlled conical  
high pressure unit for dewatering 
results of up to 50% DR

HUBER Wash Press WAP® SL guarantees 
maximum washout degree.

HUBER Wash Press WAP® installed behind 
a HUBER Fine Screen STEP SCREEN®.

HUBER Wash Press WAP® L with launder 
channel feeding system: redundant 
operation and optimal screenings 
dewatering.

HUBER Wash Press Launder WAP® L

	▸ Screenings wash press for increased 
dewatering with launder channel 
feeding system

	▸ Up to 45% solids content

	▸ Up to 12 m3/h feed capacity

	▸ Automatic wear detection

	▸ Individually adaptable discharge 
situations due to flexible launder 
channel arrangement

	▸ Up to 40 m launder channel length

Depending on the screen separation 
size and the inflow situation of the 
sewage treatment plant, the C / N ratio 
can be improved by up to 6 % with the 
result of an also improved denitrification 
performance with unfavourable nutrient 
ratios on the STP.

After washing, the screenings are 
compacted to reduce the water content 
and increase the solids concentration. 
Dewatering is improved by the removal 
of organic materials during washing. 
Depending on the selected washing 
process and press type, a weight and 
volume reduction of up to 80% can be 
achieved.

A wash press reduces the mass 
and volume of the screenings and 
consequently the disposal costs.

HUBER Wash Press WAP®

	▸ Suitable for any application

	▸ Up to 45% solids content

	▸ High throughput capacity  
up to 12 m³/h

	▸ Automatic wear detection

	▸ Completely made of stainless steel



2120

Grit separation Grit separation

For the reason of operating reliability  
of wastewater treatment plants,  
it is necessary to separate the grit 
transported with the wastewater and 
other mineral materials (an average 
of 60 l from 1000 m3 of wastewater 
according to DWA Work Sheet M369) 
from the digestible organic material. 
Separation of grit, gravel and other 
mineral matter is required to increase 
the reliability of wastewater treatment 
plant operation. Good grit separation 
prevents operational problems, such as 
grit sedimentation in aeration tanks and 
digestors, reduces wear of equipment, 
such as pumps or stirrers, and avoids 
clogging of sludge hoppers and sludge 
lines. In addition, it is also used to 
reduce material wear of mechanical 
sludge treatment equipment (e.g. 
centrifuges, etc.). While as much as 
possible of the mineral matter should 
be removed, as much organic matter 
as possible should remain in  the 
wastewater. Testing of the grit capture 
rate is usually done with a grit particle 
size of 0.2 mm.

The grit separating systems used today 
are divided into longitudinal grit traps, 
circular grit traps and vortex grit traps, 
depending on their design and process 
layout. Grit is either separated by 
gravity sedimentation (grit channels) 
or centrifugal force (circular and vortex 
grit traps). Scrapers or screw conveyors 
are frequently used in grit channels for 
grit collection. Pumps, inclined screw 
conveyors or integrated grit classifying 
screws are used for grit removal. 

HUBER Complete Plant ROTAMAT® 
Ro5

	▸ With a 0.5 – 10 mm screen

	▸ Aerated grit chamber designed 
according to DWA standards  
for reliable 90 % capture of  
0.20 – 0.25 mm grit particles

	▸ For flows of up to 300 l/s

	▸ Also available as grit channel only

	▸ With integrated grit classifying screw 
or grit removal pump

	▸ Optionally available with aeration  
and separate grease trap

	▸ Optional integrated grit washing plant

Complete mechanical wastewater 
treatment in a single and compact unit.

Mechanical wastewater treatment  
in confined spaces.

HUBER Complete Plant ROTAMAT® 
Ro5 HD

	▸ With a 0.5 – 10 mm screen

	▸ High capture rate of 95% / ≥ 0.20 mm

	▸ For flows of up to 150 l/s

	▸ With aeration and large grease trap

	▸ Also available as grit channel only

	▸ Compact unit with small footprint

	▸ With integrated grit classifying screw 
or grit removal pump 

	▸ Optional integrated emergency  
by-pass

	▸ Optional integrated grit washing plant

In the further course of the process, 
solids are removed by pump, grit 
classifier or integrated grit classifying 
screw. Due to the significant organics 
content in the classified grit longitudinal 
grit traps are today additionally aerated 
to at least partly avoid settling of  
organic material in the grit trap and 
cause floating material (grease) to rise 
to the surface where it is retained in  
a grease trap chamber. Special grease 
separation systems remove the grease 
automatically and pass it on to further 
utilisation.

According to Kalbskopf, detention time 
is an important factor in the design of 
aerated grit channels. Unaerated grit 
channels are dimensioned according  
to the surface overflow rate. However, 
even the best aerated grit channel 
cannot prevent high organic contents  
in the removed grit slurry. Only a good 
grit washer can guarantee almost 
complete separation of organic material 
from grit and produce clean grit.



2322

Grit separation Grit separation

HUBER Coanda Complete Plant 
ROTAMAT® Ro5 C

	▸ Fine screen, screenings wash  
press, grit trap and grit classifier  
in a single unit

	▸ Compact unit with small footprint

	▸ Completely enclosed unit

	▸ For flows of up to 25 l/s

	▸ With integrated emergency overflow 

	▸ Ideal for small sewage treatment 
plants Complete headworks in a single, enclosed 

and compact unit ideal for small plants.

HUBER Grit Trap GritWolf® with 
subsequent grit washing plant.

HUBER Circular Grit Trap HRSF

	▸ Available with stainless steel tank  
or for installation in a concrete tank

	▸ High grit capture rate due to the  
inlet-induced rotational movement  
of the wastewater

	▸ High capture rate of 95% / ≥ 0.20 mm

	▸ Low space requirements

	▸ For flows of up to 140 l/s

	▸ Optionally available with floating 
material separation

	▸ Optional integrated grit classifying 
screw

HUBER Circular Grit Trap HRSF  
in operation.

HUBER Vortex Grit Chamber VORMAX.

HUBER Grit Trap GritWolf®

	▸ High separation efficiency due to  
the integrated lamella separator

	▸ 90% of grit particles of ≥ 75 μm  
grain size is separated

	▸ Optional aeration and large  
grease trap

	▸ For flows of up to 850 l/s

	▸ Stainless steel grit trap or concrete 
tank design

HUBER Vortex Grit Chamber 
VORMAX

	▸ Installation in a concrete structure

	▸ Reliable bull gear stirrer drive  
with large hollow shaft

	▸ High grit capture rate due to actively 
controlled vortex generation

	▸ For flows of up to 3,000 l/s

	▸ Inlet and outlet separated by 270° 
or 360° to provide for the maximum 
possible flow travel distance within 
the chamber

	▸ Small pressure loss

	▸ Grit removal by means of airlift  
or suction pump



2524

Grit treatment Grit treatment

Grit from grit traps of wastewater 
treatment plants and grit from sewer and 
road cleaning are heavily contaminated 
with organic matter and debris. Such 
contamination in the heterogeneous 
mixture results in a relatively low dry 
residue content [DR], ranging between 
40 % and 70 %, and in a relatively  
high loss on ignition [GV] in the range  
of 10 – 80 %. 

The common performance criteria for the 
quality of grit removal are: the capture 
rate of 0.2 mm diameter grit particles; 
and the volatile solids concentration of 
the removed grit. The end product of 
excellent grit treatment is a reusable 
product with a volatile solids ratio of  
less than 3% and a water content of 
below 10%. Such grit treatment not  
only reduces the volume and mass  
of the removed grit, but also the  
disposal costs. If the clean grit product  
is reused, e.g. for road bedding, costs  
for grit dispsal could be avoided. 

As the composition of the polluted 
grit to be treated can be vary greatly 
depending on its source of production, 
the decisive factor when planning  
a treatment plant is the selection  
of the best suited treatment system. 

Treatment of sewage treatment 
plant grit 

For the treatment of grit from grit traps 
on wastewater treatment plants, HUBER 
Coanda grit washers have proven to be 
the unrivalled best option. HUBER grit 
washers achieve an outstanding grit 
product containing below 3% volatile 
solids. It is so clean that cost-effective 
disposal and beneficial use is easily 
possible, e.g. in civil engineering works. 

Regulations requiring certain grit quality 
criteria, depending on the kind of its 
disposal and/or reuse, are coming into 
effect in more and more countries.  
So far, HUBER Coanda grit washers 
have easily met all such requirements 
and will most likely do so in the future, 
because they have defined the industry 
standards.

Treatment of sewer grit 
and road refuse

The characteristics of grit from sewer
flushing and from gully and road 
cleaning can vary widely. Their treatment
must be customized, depending on 
required capacity, input material 
composition, output material quality,  
etc. Main process steps are: storage  
and balancing with HUBER Grit 
Acceptance Tank, debris separation 
with HUBER Wash Drum RoSF9, grit 
classifying and grit washing with  
HUBER Coanda Grit Washer RoSF4.

Where there is no wash water supply
available, wash water treatment and
recirculation is an option.

Based on their wide ranging experience 
and expertise, HUBER Engineers will 
design your customized grit treatment 
[...]
recovery.

Solutions for industry

Plastics recycling industry:

	▸ Post-consumer foil

	▸ Post-commercial foil

	▸ Agricultural and construction foil

	▸ PET recycling

	▸ Rigid plastic recycling

Process solutions:

	▸ Pre-cleaning (plastics, labels and sand)

	▸ Micro screening

	▸ Internal water recycling

	▸ Energy recovery from hot process 
rinsing water streams

	▸ Separation and treatment of process 
sludge

Mechanical equipment:

	▸ Fine screening (≥ 0.08 mm)

	▸ Grit traps and grit washing

	▸ Dissolved air flotation

	▸ Biomass separation tertiary filtration

	▸ Sludge thickening, dewatering  
and drying

	▸ Heat exchanger

	▸ Individual and turnkey solutions as 
well as container and frame solutions

HUBER Drum Screen RoMesh® for micro 
screening.

HUBER Dissolved Air Flotation Plant HDF 
for internal water recycling.



6766

Solutions for industry

Disposal industry / biowaste / biogas:

	▸ Biogas plants / food waste

	▸ Disposal companies

	▸ Road refuse and sewer grit

	▸ Waste treatment plants

Process solutions:

	▸ Coarse screens, special screens

	▸ Removal of coarse material from 
fermentation residues (plastics,...)

	▸ Special grit traps

	▸ Reduction of COD and solids

	▸ Fermentation residue dewatering

	▸ Complete grit treatment with / without 
water recycling

	▸ Sludge drying / utilisation

Mechanical equipment:

	▸ Grit acceptance tank

	▸ Specially designed coarse screens

	▸ Grit traps and grit washing  
(special machines)

	▸ Dissolved air flotation plants

	▸ Sludge thickening and dewatering

	▸ Sludge screening machines / coarse 
material removal

	▸ Energy recovery

Complete treatment system for sewer 
grit and road refuse.

Plastics separated by fermentation 
residue screening.

Solutions for industry

Wood processing industry /  
paper industry:

	▸ Wood processing / fibreboard 
production

	▸ Sawmills

	▸ Pulp and paper industry

Process solutions:

	▸ Lumber yard surface water screening

	▸ Fine screening prior to indirect 
discharge

	▸ Sludge removal from wet scrubber 
wastewater

	▸ Reduction of COD and solids

	▸ Thickening/dewatering of wood  
and paper sludge

	▸ Water recycling

	▸ Sludge drying and biomass recycling

Mechanical equipment:

	▸ Coarse and fine screens

	▸ Grit traps and grit washing

	▸ Dissolved air flotation plants

	▸ Sludge thickening and dewatering

	▸ Energy recovery and wastewater 
cooling

	▸ Sludge drying

Sludge drying in industry with the HUBER 
Belt Dryer BT.

HUBER Multi-Rake Bar Screen RakeMax® 
for river water screening in paper industry.



6968

Solutions for industry

Other industries:
	▸ Tanneries / leather industry
	▸ Textile industry
	▸ Fruit and vegetable industry
	▸ Petrochemical industry / refineries
	▸ Pharmaceutical industry
	▸ Automotive industry
	▸ Metal processing industry
	▸ Chemical industry
	▸ Ships and marine applications
	▸ Airports

Process solutions for
	▸ Screening
	▸ Grit removal
	▸ Reduction of COD, grease and solids
	▸ Filtration
	▸ Advanced effluent treatment
	▸ Sludge and residue treatment
	▸ Water and heat recycling

Mechanical equipment:
	▸ Coarse and fine screens
	▸ Dissolved air flotation plants
	▸ Sludge thickening and dewatering
	▸ Screens with grit trap
	▸ Filtration
	▸ Membrane bioreactor
	▸ Sludge treatment and dewatering
	▸ Energy recovery and wastewater 

cooling

HUBER Drum Screen RoMesh® for fine 
and finest material removal.

HUBER Heat Exchanger RoWin  
for energy recovery.

Solutions in container design  
and rental systems

HUBER also offers solutions in container 
design as permanent installations  
or for rental for temporary operation, 
bridging gaps or simply for quick and 
flexible use when there are bottlenecks. 
Container or rental plants of this kind  
are either designed with a HUBER 
Dissolved Air Flotation Plant HDF  
for pre/post-treatment of wastewater, 
with a HUBER Screw Press Q-PRESS® 
for sludge dewatering or with HUBER 
screening technology.

Container systems with flotations
	▸ Pre- or post-treatment of wastewater, 

including partial flows
	▸ Reduction of solids, grease and COD
	▸ Up to 80 m³/h in container systems
	▸ Plug and play, fully equipped for fast 

implementation

	▸ Available to lease 

Container systems for sludge 
dewatering
	▸ Volume reduction of industrial  

or municipal sludge
	▸ Screw presses built into container
	▸ Plug and play

	▸ Available to lease

Rental plants for mechanical 
wastewater treatment
	▸ Screens, screening systems,  

ultra-fine screens and disc filters
	▸ Containers or individual machines 
	▸ Various separation capacities and 

throughputs available for rent

Container system as permanent 
installation in the dairy industry,  
approx. 35 m3/h throughput.

Container systems for sludge dewatering 
for rent or as permanent installations.

Rental plant for wastewater pre-
treatment in the dairy industry,  
approx. 15 m³/h throughput.



7170

Water intake solutions

System solutions for the intake  
of river and sea water for use  
in drinking water production,  
in power plants or in desalination 
and industrial plants 

Mechanical water purification is the first 
treatment stage in river and sea water 
extraction. It determines the efficiency 
of the subsequent process steps as 
well as the economy and safety of the 
entire plant during operation, whether 
in drinking water production, seawater 
desalination plants, power plants or 
industrial processes.

The water must be mechanically treated 
to such an extent that subsequent pro-
cess steps are protected from possible 
damage by pollutants. As a first step, 
screen systems are used for the removal 
of floating debris and the separation of 
coarse and fine pollutants. Depending  
on the required water purity, fine 
and ultrafine screening can be added  

as a supplementary cleaning stage to  
remove finer particles from the water. 

HUBER offers its customers a compre-
hensive portfolio of innovative mechan-
ical treatment systems for water intake, 
for both new plants and the modernisa-
tion of existing plants. The systems are 
customised to the individual needs and 
the required water quality of each project. 
 
Apart from the prevailing flow conditions 
and the water quality at the extraction 
point, the right choice of material in  
the design of the screening system and 
corrosion protection in seawater applica-
tions are decisive here. In addition,  
when planning and implementing the 
projects, our experts take into account 
optimal environmental compatibility,  
fish protection and solutions for the jelly-
fish blooms that occur in coastal regions. 
This ensures economic operation  
in harmony with the environment. 

Applied machine technology 

HUBER Grab Screen TrashLift

	▸ Coarse screen as first stage in intake 
structures 

	▸ For channel widths of up to 4 m  
and channel depths of up to 30 m 

	▸ Bar spacings 20 ‒ 150 mm 

	▸ Reliable removal of coarse pollutants 
close to the floor 

	▸ Installation angle of 70° to 90°

HUBER Coarse Screen TrashMax® 

	▸ Course screen as the first treatment 
stage of intake structures for the 
removal of bulky materials such  
as flotsam, debris and rubble

	▸ High operational reliability combined 
with high intake and discharge 
capacity of the screen rakes and 
compact design 

	▸ Bar spacings from 20 mm 

	▸ For channel widths of up to 4 m  
and channel depths of up to 20 m

	▸ Installation angle: 80°

The HUBER Grab Screen TrashLift is also 
suitable for very deep channels.

HUBER Coarse Screen TrashMax® 
impresses with a high coarse material 
discharge rate.

Water intake solutions



7372

Water intake solutions Water intake solutions

HUBER Multi-Rake Bar Screen 
RakeMax®

	▸ Coarse screen as first treatment stage

	▸ High screenings discharge capacity

	▸ For channel widths of up to 4 m  
and channel depths of up to 25 m

	▸ Bar spacings 2 ‒ 150 mm

	▸ Installation angle up to 50° to 85°

HUBER Band Screen DualMax®

	▸ Fine screen as second cleaning stage 
in intake structures 

	▸ Dual flow principle

	▸ Reduced laminar flow at the machine 
outlet enables shorter channels 
and cost optimisation of the overall 
structure

	▸ Highly robust for low-maintenance 
operation

	▸ Perforated plate / mesh size between 
1 – 10 mm

	▸ Channel width up to 6 m and channel 
depths up to 18 m 

	▸ Installation angle of 90°

HUBER Band Screen CenterMax® 

	▸ Fine screen as second stage in intake 
structures 

	▸ Centre flow principle

	▸ Reliable removal of debris without 
carry-over

	▸ Perforated plate / mesh size between 
1 – 10 mm 

	▸ For channel widths of up to 4 m  
and channel depths of up to 18 m

	▸ Installation angle of 90°

HUBER Band Screen DiscMax® 

	▸ Fine screen as second cleaning stage 
in intake structures 

	▸ Throughflow principle

	▸ Reliable removal of pollutants without 
carry-over 

	▸ Perforated plate / mesh size between 
1 – 10 mm

	▸ Channel width up to 3.5 m and 
channel depths up to 25 m 

	▸ Installation angle of 90°

HUBER Multi-Rake Bar Screen RakeMax® 
offers versatile operation.

HUBER Band Screen DualMax® for 
optimum flow conditions and high 
separation efficiency.

HUBER Band Screen CenterMax® for high 
separation efficiency without carry-over.

HUBER Band Screen DiscMax® for  
high separation efficiency according  
to the throughflow principle.



7574

MENA-Water MBR Package Plants  
for Wastewater Treatment

MENA-Water offers complete MBR 
package plants, pre-assembled as 
containerized system in standard sizes. 
This facilitates easy transportation,  
fast availability and smooth start-up  
of the MBR plant.

Complete plug-and-play solution

Benefits of MBR Package Plants

	▸ Well-proven, complete and clean 
system solution

	▸ Compact footprint combined with 
convenient accessibility

	▸ Minimum works for site installation 
and civil structures

	▸ Full automatic system operation  
with online monitoring facility

	▸ Adaptable to future demand due  
to modular system

Compact design and mature technology.

Adaptable to future demand due to modular system.

MBR Package Plant capacity

	▸ Standard range is up to 2,000 m³/d  
in one container (16,000 PE)

	▸ Customized sizes available for bigger 
capacities

Optimized process scheme to achieve high quality drinking water.

Mobile and reliable drinking water 
treatment by MENA-Water.

MENA-Water Package Plants  
for Drinking Water Treatment

SafeDrink Package Plant

Benefits of SafeDrink Package Plants

	▸ Pre-engineered complete system  
in ISO containers

	▸ Small footprint

	▸ Simple operation and maintenance

	▸ Low energy consumption

	▸ Working on gravity sand filter  
and lamella settler principle

	▸ Higher throughputs possible through 
modular arrangement of units

	▸ European quality components

	▸ Fast delivery and start-up due  
to the mobile concept

	▸ Very good price-performance ratio

	▸ Highly stable process that produces 
quality water even during peaks

	▸ Effectively removes turbidity, 
suspended solids, colour, odour  
and TOC

	▸ Produces highly pure water that meets 
WHO Drinking Water standards

Typical applications

	▸ Potable water for cities and villages

	▸ Grey water treatment

MBR Package Plant capacity

	▸ Standard range is up to 2500 m³/d  
in one container (20,000 PE)

	▸ Customized sizes available for bigger 
capacities

Raw water intake

Chemical dosing unit

Sand filter

Disinfection unit
Water supply pumpFloccula-

tion unit
Lamella separator

Sludge discharge



7776

MENA-Water Reverse Osmosis Plant

Plug & Play Reverse Osmosis Plant

The high quality material and compo-
nents from leading manufacturers  
are selected in order to provide  
quality products for a long-lasting  
plant and smooth operation.

The systems are suitable for the purifi
cation and treatment of seawater and 
brackish water. Even industrial or muni
cipal wastewater can be treated if the  
MENA-Water MBR system (membrane  
bioreactor) is installed upstream.

Typical applications

	▸ Drinking water

	▸ Food industry

	▸ Industrial effluent recycling

Reverse osmosis systems are capable 
of removing dissolved salts and other 
impurities such as bacteria, sugars, 
proteins, dyes and constituents  
with large molecular weight.

MENA-Water plants are designed, 
engineered, pre-assembled and factory 
tested with highest quality standards 
to provide easy and quick shipping, 
installation in small footprint areas and 
for limited site installation work to save 
the customer money and time.

Features

	▸ Filtration and chemical pre-treatment

	▸ 8" & 4" TFC energy-saving membranes

	▸ Membrane FRP pressure vessels

	▸ Corrosion-resistant high-pressure pumps

Pre-treatment stage using ultra filtration 
for suspensions removal.

Post-treatment stage for salinity removal.

	▸ PLC electrical control panel for auto 
control from HMI

	▸ Panel mounted flow meters, TDS, pH, 
ORP meter / controller

	▸ Low and high pressure switches

	▸ Post-treatment (e.g. disinfection, 
neutralisation)

	▸ Stainless steel Bourdon tube pressure 
gauges

	▸ Corrosion resistant high pressure piping

	▸ Corrosion resistant steel frame

	▸ Auto-flush system

MBR Package Plant capacity

	▸ Standard range is up to 2,500 m³/d  
in one container (20,000 PE)

	▸ Customized sizes available for bigger 
capacities

Package plants for industrial wastewater treatment.

MENA-Water Package Plant  
for Industrial Wastewater

Process water and waste water 
treatment is critical for every industry. 
Industrial wastewater treatment needs 
are different from municipal wastewater 
treatment. Each industry has its own 
set of requirements which determines 
treatment needs: from ultra clean 
process water to recycling of waste 
water. In our Package Effluent Treatment 
Solutions, MENA-Water considers the 
optimal design, selection of durable 
equipment and professional project 
execution with minimal maintenance 
requirements.

As a specialist in industrial wastewater 
treatment MENA-Water offers different 
solutions for all types of industries  
as complete systems including package 
plants that can include physical  
chemical processes and advanced 
biological system incorporating  
MBR technology followed by reverse 
osmosis for complete reuse.

Benefits of Industrial Package Plants

	▸ Pre-engineered and pre-assembled

	▸ Factory tested plug & play versions

	▸ Permanent solutions – stainless steel

	▸ Small footprint and optimised design

	▸ Quality components (EU)

	▸ Redundant components

	▸ Easy to operate & maintain

	▸ Eco-friendly features

	▸ Optimised OPEX – low operation costs

	▸ Online web based monitoring

	▸ Mobile versions available

Control panel

Membrane filtration

Dissolved air flotation Chemical dosing

Sludge 
dewatering 
Q-PRESS®

Air blowers and 
permeate pumps



7978

Safety for Potable Water and Wastewater 
– Safe Access Solutions

HUBER stainless steel products are the 
best for use in water supply or municipal 
and industrial wastewater treatment.  
 
Our professionally manufactured 
products made of stainless steel 
meet the strictest requirements:

	▸ Unparalleled life

	▸ Optimal corrosion protection after 
passivation by pickling in an acid bath

	▸ Standardisation saves costs  
and simplifies design

	▸ Safety for people and the environment

It is our objective to offer perfect 
products to our customers. Our well-
trained and highly motivated employees 
manufacture our products in our state-
of-the-art stainless steel only factory 
to guarantee consistently high product 
quality. We have the philosophy that a 
high degree of vertical manufacturing 
integration is in the best interests of 
our customers. To prevent any cross-
contamination of our stainless steel 
products with carbon steel rust and 
dust, we use only stainless steel 
in our factory. Our machinery and 
manufacturing processes are specifically 
designed for the material stainless steel. 
Every stainless steel product, before 
it leaves our factory, is passivated by 
full submergence in an acid (pickling) 